

# Report of Field Density

## ASTM D2922

Project: PORTLAND - THE INN AT CEDARS - MATERIALS TESTING

Project Number: 07-0503

Client: JHA ASSISTED LIVING INC

### Field Density Test Results

Test #	Test Date	Tech	Test Location	Elev Feet	Test Depth	Lab ID	Dry Density	Moisture Content Percent	Compaction Percent	Required Compaction
1	7/19/2007	JLD	SUBGRADE BLDG. FILL	67'	10	7106G	115.5	4.8	94.2	95
2	7/19/2007	JLD	SUBGRADE BLDG. FILL	67'	10	7106G	117.4	5.0	95.7	95
3	7/19/2007	JLD	SUBGRADE BLDG. FILL	67'	10	7106G	119.8	4.5	97.7	95
4	7/19/2007	JLD	SUBGRADE BLDG. FILL	67'	10	7106G	118.7	4.4	96.8	95
5	7/19/2007	JLD	SUBGRADE BLDG. FILL	67'	10	7106G	120.8	4.8	98.5	95

### Laboratory Compaction Test Reference

Lab ID	Date Received	Material Source	Material Type	Method	Max Dry Density PCF	Optimum Moisture Content (%)	Comments
7106G	7/13/2007	inplace/Portland S&G Drainage-StoneDust	Structural Fill	ASTM D-1557 Modified A	122.6	9.3	

Elevation Notes:

Comments:

  
 \_\_\_\_\_  
 Reviewed By